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TEST REPORT

Applicant Hydration Labs, Inc.

529 Main Street
Address Suite 304
Boston, MA 02129

FCCID 2AMTV-103838B

ISED Canada IC 22810-103838B

Product Description | Bevi Standup 2.0

PMN Bevi V2 Standup
Model 700-0012

HVIN 700-0012B

FVIN 4.0.3 (Door)
HMN N/A

Additional Models None

Date of tests April 23 to May 17, 2024

FCC Test Firm DN | US1028
Canada CABID US0106

The tests have been carried out according to the requirements of the following standard:

X FCC Part 15, Subpart C, Section 15.225
X ISED Canada RSS-210 Issue 10 Annex B.6

CONCLUSION: The submitted sample was found to COMPLY with the test requirement

Prepared by Approved by
Nisha Patel Yunus Faziloglu
Wireless Engineer | Wireless Manager
Pt v
e
Report Issue Date: July 16, 2025 Issue Number: 2

This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at
https://www.cps.bureauveritas.com/terms-conditions and is intended for your exclusive use. Any copying or replication of this report to or for any other
person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with
respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of
the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the
tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon
request for accredited tests. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our
negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue
you wish to raise. A failure to raise such issue within the prescribed time shall constitute you unqualified acceptance of the completeness of this
report, the tests conducted and the correctness of the report contents.
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RELEASE CONTROL RECORD
X0 Reason for change Date issued IR || (AT
no. by by
1 Original release Sep 3, 2024 NP YF
To address TCB comments
- Added note for simultaneous
transmission configurations in section
3.2.
2 - AC input frequency corrected to 60Hz In July 16,2025 NP Yk
the EUT block diagram.
- 15.225 limit is added in the Fundamental
field strength data table in section 4.2.7.
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1878/ Report No. EY0069-2 Issue 2
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VERITAS Cert. No. 1627-01

1 SUMMARY OF TEST RESULTS

EUT was tested against the following requirements:

APPLIED STANDARD: FCC PART 15, SUBPART C (SECTION 15.225), RSS-210
STANDARD SECTION
27 CFR RSS TEST TYPE AND LIMIT APPLICABLE RESULT
15.207 Gen 8.8 AC .Po.wer Line Conducted Y PASS
Emissions
15.205 Gen 8.9
Radiated Spurious Emissions Y PASS
15.209 Gen 8.10
15.225(a) | 21° A(‘g;‘(?)x B-6 | Fundamental Field Strength Y PASS
15.225(b)-(d) | 210ANNEXB6 | £ icsion mask N/A Note 1
(a)(ii)-(iv)
15.225(e) 210 Ar(wg)ex B.6 Frequency Tolerance Y PASS
- Gen 6.7 99% Occupied Bandwidth Y PASS
15.203 Gen 6.8 Antenna Requirement Y PASS

Note 1: Fundamental and all spurious emissions were below the 15.209 limits.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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2 MEASUREMENT UNCERTAINTY

The listed uncertainties are the worst-case uncertainty for the entire range of
measurement. Please note that the uncertainty values are provided for informational
purposes only and are not used in determining the PASS/FAIL results. Values for
measurement uncertainty are calculated per ETSI TR 100 028 (2001).

Measurement Expanded Uncertainty k=2 Maximum allowable uncertainty

Radio frequency (@ 2.4GHz) 3.23x10%

RF power, conducted 0.40dB

Maximum frequency deviation:
Within 300Hz and 6kHz of audio frequency / Within 6kHz and 25kHz of 3.4%
audio frequency 0.3dB

Adjacent channel power 1.9dB

Conducted spurious emission of transmitter, valid up to 12.75GHz 2.39dB

Conducted emission of receivers 1.3dB

Radiated emission of transmitter, valid up to 26.5GHz 3.9dB

Radiated emission of transmitter, valid up to 80GHz 3.3dB

Radiated emission of receiver, valid up to 26.5GHz 3.9dB

Radiated emission of receiver, valid up to 80GHz 3.3dB

Humidity 2.37%

Temperature 0.7°C

Time

RF Power Density, Conducted

DC and low frequency voltages

Voltage (AC, <10kHz)

Voltage (DC)

The above reflects a 95% confidence level

This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k = 2.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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3 GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

NOMINAL VOLTAGE 120VAC 60Hz
MODULATION TYPES ASK
DATA RATES 106 kbps
OPERATING FREQUENCY 13.56MHz
EUT Power Setting Maximum (default)
FUNDAMENTAL FIELD
STRENGTH 67.2dBuV/m at 3m
ANTENNA TYPE PCB Trace loop Antenna
Port No. of No. Cable . Ferrit Max
Port Label Type ports | Populated Type Shielded es Length Length
Power c13 1 1 Copper No No 3m 3m
Wire
Ethernet RJ45 1 1 Ethernet No No 6m 100m

Highest clock used/generated in the device (excluding certified WiFi/LTE module): 27.12MHz

NOTES:

1. For a more detailed description of the EUT, please refer to the manufacturer’s specifications or the
user's manual.

2. For photos of the EUT, please refer to External and Internal Photos exhibits.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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3.2 DESCRIPTION OF TEST MODES

EUT configuration modes:

TEST MODE DESCRIPTION

A Continuous Transmit at 106kbps (Duty-cycle: 100%)

EUT operates at a single channel at 13.56MHz. Two samples were provided for testing,
one with production antenna for all testing and another with production antenna
replaced with a non-radiating load equal in impedance to the production antenna for AC
line conducted emissions testing. EUT was powered by 120VAC/60Hz. A representative
RFID tag was taped in front of the reader during all testing. 13.56MHz RFID is always
active in the device as soon as the device is turned on.

A certified 2.4GHz/5GHz WiFi & LTE module (FCC ID: 2AMTV-4000029, IC: 2AMTV-
4000029) was installed in the Bevi V2 Standup system during testing. Customer
declared that RFID and WiFi or RFID and LTE radios can simultaneously transmit.
Customers also declared that transmitters were enabled using publicly available drivers
and were turned on during testing.

Note: Following simultaneous operation configurations were assessed during the
applicable EMC radiated emissions tests and no additional emissions were found.
Simultaneous operation configurations:

The simultaneous test mode configurations are as below:

Configuration 1 RFID ON, LTE connected to a callbox
Configuration 2 RFID ON, Ethernet pinging and Wi-Fi probing

EUT SETUP BLOCK DIAGRAMS

EUT
Ethernet Cable

V)]

RFID

AC 120VAC/60Hz
Power

EUT is floor-standing equipment.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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Following channels/modes were selected for the applicable tests below.
AVAILABLE TESTED MODULATION | DATA RATE
TEST TEST MODE Notes
CHANNELS CHANNEL TYPE (Mbps)
FFS A 1 1 ASK 106 1
FT A 1 1 ASK 106 1
OBW A 1 1 ASK 106 1
RSE<1G A 1 1 ASK 106 1
PLCE A 1 1 ASK 106 2

Note 1: Worst-case (X, Y or Z) orientation is not applicable. EUT is a floor-standing equipment. RFID antenna is internal to the

EUT, and it cannot be maximized separately.
Note 2: Tested with both production antenna and non-radiating load that represents the antenna impedance.

FFS: Fundamental Field Strength

FT: Frequency Tolerance

OBW: 99% Occupied Bandwidth

RSE<1G: Radiated Spurious Emissions Below 1GHz
PLCE: Power Line Conducted Emissions

TEST CONDITIONS:
ENVIRONMENTAL
APPLICABLE TO TESTED BY DATE OF TEST
CONDITIONS

FFS 21.4°C,43.3 % RH, 996mbar Bryan Valcourt May 8, 2024
RSE 19.6°C, 45.8% RH, 1007mbar Bryan Valcourt May 6, 2024
OoBW 21.4°C, 43.3% RH, 996mbar Bryan Valcourt May 8, 2024
FT 21.4°C, 43.3% RH, 996mbar Bryan Valcourt May 8, 2024
21.2°C, 41.1% RH, 1005mbar Bryan Valcourt May 2, 2024

PLCE
20.8°C, 50.3% RH, 1008mbar| Muhammad Usama May 17, 2024

Bureau Veritas Consumer Product
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3.3 MEASUREMENT PROCEDURES USED

All tests were performed in accordance with the following measurement procedures:

ANSI C63.10-2013

RSS-Gen Issue 5

3.4 DESCRIPTION OF SUPPORT EQUIPMENT

Support Equipment Model # Serial #

None
Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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4 TEST RESULTS

41 AC LINE CONDUCTED EMISSIONS

4.1.1 LIMITS

FREQUENCY OF EMISSION (MHz) CONDUCTED LIMIT (dBuV)
Quasi-peak Average
0.15~0.5 66 to 56 56 to 46

05~5 56 46

5~30 60 50

NOTE: 1. Lower limit applies at the transition frequencies.

2. Limit decreases in line with the logarithm of the frequency in the range of 0.15 to
0.50MHz.

4.1.2 TEST EQUIPMENT USED
Test Date: 5/2/2024

Rev. 4/22/2024

Spectrum Anal 's | Receivers /Pr | S Range MN Mfr SN Asset Cat Calibration Due Calibrated on
Rental MXE EMI Receiver(1168255) 20Hz-8.4GHz N9038A Agilent MY53290009 1168255 | 8/23/2024 8/23/2023
LISNs/Measurement Probes Range MN Mfr SN Asset Cat Calibration Due Calibrated on
LISN Asset 1726 150kHz-30MHz LI-150A Com-Power 201092 1726 | 1/17/2025 1/17/2024
LISN Asset 1727 150kHz-30MHz LI-150A Com-Power 201093 1727 | 1/17/2025 1/17/2024
Conducted Test Sites (Mains / Telco) FCC Code VCCI Code Cat Calibration Due Calibrated on
CEMI 1 719150 A-0015 1l NA N/A
Meteorological Meters/Chambers MN Mfr SN Asset Cat Calibration Due Calibrated on
Weather Clock (Pressure Only) BA928 Oregon Scientific ~ C3166-1 831 | 12/15/2025 12/15/2022
Asset #2657 1235C97 Control Company 200435369 2657 | 8/18/2025 8/18/2022
Cables Range Mfr Cat Calibration Due Calibrated on
CEMI-02 9kHz - 2GHz C-s 1 1/26/2025 1/26/2024
Attenuators Range MN Mfr SN Asset Cat Calibration Due Calibrated on
20dB ATT(A#2507) 9kHz-2GHz PE7014-20 Pasternack 2030 2507 1 10/18/2024 10/18/2023

All equipment is calibrated using standards traceable to NIST or other nationally recognized calibration standard.

Test Date: 5/17/2024

Rev. 4/22/2024

Spectrum Analyzers / Receivers /Preselectors Range MN Mfr SN Asset Cat Calibration Due Calibrated on
2093 MXE EMI Receiver 20Hz-26.5GHz N9038A Agilent MY51210181 2093 | 4/5/2025 4/5/2024
LISNs/Measurement Probes Range MN Mfr SN Asset Cat Calibration Due Calibrated on
LISN Asset 2845 9KHz-30MHz LI-220C Com-Power 20070054 2708 | 3/15/2025 3/15/2024
Conducted Test Sites (Mains / Telco) FCC Code VCCI Code Cat Calibration Due Calibrated on
CEMI 5 719150 A-0015 I} NA N/A
Meteorological Meters/Chambers MN Mfr SN Asset Cat Calibration Due Calibrated on
Weather Clock (Pressure Only) BA928 Oregon Scientific C3166-1 831 | 12/15/2025 12/15/2022
Asset #2657 1235C97 Control Company 200435369 2657 | 8/18/2025 8/18/2022
Cables Range Mfr Cat Calibration Due Calibrated on
CEMI-04 9kHz - 2GHz C-s ] 2/14/2025 2/14/2024
Attenuators Range MN Mfr SN Asset Cat Calibration Due Calibrated on
20dB20W Attenuator(A#2499) 9KHz-4GHz 766-20 Narda 8710 2499 ] 12/5/2024 12/5/2023

All equipment is calibrated using standards traceable to NIST or other nationally recognized calibration standard.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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4.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room
with EUT being connected to the power mains through a line impedance
stabilization network (LISN). Other support units were connected to the power
mains through another LISN. The two LISNs provide 50 ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum
conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels
under (Limit - 20dB) were not recorded. RBW of 9kHz and VBW of 30kHz were
used during measurement.

4.1.4 DEVIATIONS

No deviations from the standard.

4.1.5 TEST SETUP

EUT is a floor-standing device. Please refer to Test Setup Photos exhibit for details.

4.1.6 EUT OPERATING CONDITIONS

EUT was operated according to manufacturer’s specifications.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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4.1.7 TEST RESULTS

EUT antenna in place

Test Report for Hydration Labs, Inc.

2

Conducted Emissions per CISPR 16-2-1

Peak Detector Data

Notes:

EUT Line tested: Line

EUT Mode of Operation: EUT Antenna in place

Bureau Veritas Consumer Product Services Inc.

Work Order # - YO069

EUT Power Input - 120 VAC / 60 Hz

Test Site - CEMI-1

Conditions: - 21.2°C; 41.1.%RH; 1005mBar
Test Engineer - Bryan Valcourt

Date of Test - May 2, 2024

QP Lim:
Adjusted Pk | Mains_FCC&ICES{Margin to the QP| Pk to QP Limit Worst Margin
Frequency Raw Pk Reading |Correction Factor Amplitude 003_QP_Class_B Limit Results (QP Limit)
(MHz) (dBuv) (dB) (dBuv) (dBuv) (dB) (Pass/Fail) (dB)

6.48193125 333 20.3 53.6 60 -6.4 PASS

6.5393925 334 20.3 53.7 60 -6.3 PASS

6.570735 335 20.3 53.9 60 -6.1 PASS
6.62670375 334 20.3 53.8 60 -6.2 PASS
6.82222125 33.6 20.3 54 60 -6 PASS -6

Note: 13.56MHz is a known transmitting frequency

Bureau Veritas Consumer Preduct Services Inc.

Conducted Emissions per CISPR 16-2.1

Peak Datector Measured Data

TE Used: CEMI 1, MXE 1168255, CEMI_02. 2507, None, None, 1726

0

2

Top Peaks

NN

Peak Scan Data

Marginal Level

Quasi.Peak Limit Malns FCCAICES.D03_OP _Class B
Average LimIt Malns_FCCRICES 003_Avn_Class B

Work Order # . YINES

EUT Power Input - 120 VAC [ 60 Hz

Tast Site - CEMI1

Condifons - 21.2°C; 41, 1.%RH; 1005mBar
Test Englnaer - Bryan Valcourt
Date of Test - May 2, 2004

[BuREAU|
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Aaripii it (V)
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150K ™

Tite Verston: 7.44.12 Profile Verslton 13 May 2015,
Adjustad Amplitde = Raw Reading + RF Cable «

Frequancy (Hr)

+ Limiier

EUT Line tested Line

100

EUT Mode of Operation: EUT Antenna In place

120V 60 Hz RFID Line Peak Data-table and Graph
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Bureau Veritas Consumer Product Services Inc.

Conducted Emissions per CISPR 16-2-1, CISPR Average Detector
Final Average Detector Data

Notes:

EUT Line tested: Line

EUT Mode of Operation: EUT Antenna in place

Work Order # - YO069

EUT Power Input - 120 VAC/ 60 Hz

Test Site - CEMI-1

Conditions: - 21.2°C; 41.1.%RH; 1005mBar
Test Engineer - Bryan Valcourt

Date of Test - May 2, 2024

Av Lim:
Mains_FCC&ICES
Raw Avg Correction Adjusted Avg | 003_Avg_Class_ Worst Avg
Frequency Reading Factor Amplitude B Avg Margin Avg Results Margin
(MHz) (dBuv) (dB) (dBuv) (dBuv) (dB) (Pass/Fail) (dB)
6.524 18.7 20.3 39 50 -11 PASS
6.541 18.7 20.3 39 50 -11 PASS
6.545 18.8 20.3 39.1 50 -10.9 PASS -10.9
6.558 18.6 20.3 39 50 -11 PASS
6.585 18.3 20.3 38.6 50 -11.4 PASS
6.728 17.8 20.3 38.2 50 -11.8 PASS
Bureau Veritas Consumer Product Services Inc. Work Ordar# . Y0063 5
S :‘::r:‘::a::::lmmmu EUT Power Input - 120 VAC / 60 Mz ( @)
Ceinducsed BRlsions DCCISPR M2 S CLSPR AWWROR THIsctor — Quasl-Peak LImit Malns FCCAICES 003 0P _Class B éeosrtnf!liasc.iz’:.;'t: 41 1.%RH: 1005mBar N\~

Final Average Detector Measured Datn
Marginal Lavel
TE Used: CEMI 1, MKE 1168255, CEMI_02, 2507, None, None, 1726

Avorage Limit Malms FOCRICES.003_ Avg_Class B

Test Englraar - Bryan Valcourt I
[BUREAU |
VERITAS

Date of Test - May 2, 2024

Al e V)
o
r

N -

oy, “y

«n.lm.‘nwfw .

fauc E]

Frequency [Hz)
Tile Verslan: 7.4.4.12 Profile Version 13 May 2015,
Adjused Amplituge = Raw Readng + RF Cable «

10M 30M

EUT Line testad: Ling
EUT Moda of Oparation: EUT Antanna In place

120V 60Hz RFID Line Final Average Data-table and Graph

One Distribution Center Circle, #1
Littleton, MA
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Conducted Emissions per CISPR 16-2-1
Quasi-peak Detector Data

Notes:

EUT Line tested: Neutral

EUT Mode of Operation: EUT Antenna in place

Bureau Veritas Consumer Product Services Inc.

Work Order # - YO069

EUT Power Input - 120 VAC / 60 Hz

Test Site - CEMI-1

Conditions: - 21.2°C; 41.1.%RH; 1005mBar
Test Engineer - Bryan Valcourt

Date of Test - May 2, 2024

QP Lim:
Adjusted QP |Mains_FCC&ICES{ Margin to QP Worst Margin
Frequency Raw QP Reading |Correction Factor Amplitude 003_QP_Class_B Limit QP Limit Results (QP Limit)
(MHz) (dBuv) (dB) (dBuv) (dBuv) (dB) (Pass/Fail) (dB)
0.15 15.656 20.2 35.8 66 -30.2 PASS
0.185 32.679 20.2 52.8 64.3 -11.4 PASS
6.382 28.574 20.3 48.9 60 -11.1 PASS
6.49 31.29 20.3 51.6 60 -8.4 PASS
6.534 31.575 20.3 51.9 60 -8.1 PASS -8.1
6.757 30.16 20.3 50.5 60 -9.5 PASS

Bureau Veritas Consumer Product Services Inc.

Conducted Emissions per CISPR 16-2-1
Quasl-peak Detecior Measured Data

TE Used: CEMI 1. MXE 1168255, CEMI_02, 2507, None. None, 1727

— Peak Scan Data
Quasl-peak Measurements

— Quosl-Poak Limit Malns FCCRICES 003_0P_Class B Condilons - 21.2°C; 41 L%RH; 1005mBar
— Average Limit Malns FCCRICES.003 Ay Class B

Marginal Level

Work Order # . Y0069
EUT Power Input . 120 VAC | 60 Hz
Test 5ite . CEMI-1

Test Englnear - Bryan Valcouwrt
Date of Test . May 2, 2024

[BUREAU |
VERITAS

N
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Ampliue: [dEHV)
2

?;m L 0! s . ——

Tie Version: 7.4.4.12, Profle Version 13 May 2019,

Frequency (Hz)

Adjusted Amplitude = Raw Reading « RF Cable + Aftenuator = Proselector + Limier - Transducer.

T im . WM

EUT Line tested: Neutral
EUT Mode of Operation: EUT Antenna in place

120V 60 Hz RFID Neutral Quasi Peak Data-table Graph

Bureau Veritas Consumer Product One Distribution Center Circle, #1
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Test Report for Hydration Labs, Inc.
Report No. EY0069-2 Issue 2

BUREAU | [ACCREDITED)
Cert. No. 1627-01
Bureau Veritas Consumer Product Services Inc. Work Order # - YO069
Conducted Emissions per CISPR 16-2-1, CISPR Average Detector EUT Power Input - 120 VAC / 60 Hz
Final Average Detector Data Test Site - CEMI-1
Notes: Conditions: - 21.2°C; 41.1.%RH; 1005mBar
EUT Line tested: Neutral Test Engineer - Bryan Valcourt
EUT Mode of Operation: EUT Antenna in place Date of Test - May 2, 2024
Av Lim:
Adjusted Avg [Mains_FCC&ICES/ Worst Avg
Frequency Raw Avg Reading |Correction Factor Amplitude 003_Avg_Class_B| Avg Margin Avg Results Margin
(MHz) (dBuv) (dB) (dBuv) (dBpv) (dB) (Pass/Fail) (dB)
0.185 3.6 20.2 23.8 54.3 -30.5 PASS
0.186 3.7 20.2 23.9 54.2 -30.3 PASS
6.553 18 20.3 38.3 50 -11.7 PASS -11.7
6.595 17.7 20.3 38.1 50 -11.9 PASS
6.687 16.9 20.3 37.2 50 -12.8 PASS
6.735 17.4 20.3 37.7 50 -12.3 PASS
B.uruuu Veritas Consumer Product Services Inc. - :,,:I,‘::;‘:,:::;mw“ E'ﬁ';;u:'g;;.z.ﬂ%ﬁgnvm:mu e (@)
Conduziad Emlsdons por CISAR 1624, CISER Awrage Dotsctor — Quast Peak LimIt Mains FCCAICES.003_ QR Class B Condifions - 71.2°C; 41,8 4H: 1005mBar
e - e L Wi PO ot A i 8 Tes Evioar. Bnan Vilcour e
Marginal Level

TE Used: CEMI 1, MXE 1168255, CEMI_02, 2507, None, None, 1727

Aarpl e (B

e M 100 ]
Froquancy (M)
Tite Varston: 7.44.12 Profila Varsion 13 May 2015 EUT Line lasted Noutral
Adjusted Amplitude = Row Reading + RF Cable + * + Limiter - FUT Made of Operation: EUT Antanina |n place

120V 60 Hz RFID Neutral Final Average Data-Table and Graph

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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Test Report for Hydration Labs, Inc.
Report No. EY0069-2 Issue 2

BUREAU [ACCREDITED)
VERITAS Cert. No. 1627-01

EUT antenna replaced with non-radiating load

Bureau Veritas Consumer Product Services Inc. Work Order # - Y0069
Conducted Emissions per CISPR 16-2-1 EUT Power Input - 120VAC/60 Hz
Quasi-peak Detector Data Test Site - CEMI-5
Notes: Conditions: - 20.8°C; 50.3%RH; 1008mBar
EUT Line tested: Line Test Engineer - Muhammad Usama
EUT Mode of Operation: RFID with 50 Ohms Load Date of Test - May 17, 2024
QP Lim:
Adjusted QP | Mains_FCC&ICES{ Margin to QP Worst Margin
Frequency Raw QP Reading |Correction Factor Amplitude 003_QP_Class_B Limit QP Limit Results (QP Limit)
(MHz) (dBuv) (dB) (dBuv) (dBuv) (dB) (Pass/Fail) (dB)
6.599 31.707 20 51.7 60 -8.3 PASS
6.626 31.72 20 51.7 60 -8.3 PASS
6.672 31.19 20 51.2 60 -8.8 PASS
6.673 31.369 20 51.3 60 -8.7 PASS
6.711 31.741 20 51.7 60 -8.3 PASS -8.3
6.808 30.792 20 50.8 60 -9.2 PASS

Bureau Veritas Consumer Product Services Inc. peak Scan Data Work Order # - Y0089

EUT Power Input - 120VAC/60 Hz

Test Site - CEMI-5

Quasi-Peak Limit: Mains_FCC&ICES-003_QP_Class_B Conditions: - 20.8°C; 50.3%RH; 1008mBar
Test Engineer - Muhammad Usama

Date of Test - May 17, 2024

Conducted Emissions per CISPR 16-2-1

Quasi-peak Detector Measured Data

V' Quasi-peak Measurements
—— Average Limit: Mains_FCC&ICES-003_Avg_Class B

Marginal Level

TE Used: CEMI 5, MXE 2093, CEMI_04, 2499, None, None, 2845
[ i e B e e e e e e B e e
g0}~ — - — - e j» —_— - = = J

- -

60f- —— - — ———————‘——————————
i
T

Amplitude: (dBuV)
g

af- — - — - e

of- — - — - — - — - 210 TRk T) iiai b it i g kil b i |

IR R | T

; ; .
150K M 10M 30M
Frequency (Hz)

Tile Version: 7.4.4.12, Profile Version 13 May 2019. EUT Line tested: Line
Adjusted Amplitude = Raw Reading + RF Cable + Attenuator + Preselector + Limiter - Transducer. EUT Mode of Operation: RFID with 50 Ohms Load

120V 60Hz RFID with 500hms Load Line Quasi Peak Data-table and Graph

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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Test Report for Hydration Labs, Inc.
Report No. EY0069-2 Issue 2

BUREAU | [ACCREDITED)
Cert. No.1627-01
Bureau Veritas Consumer Product Services Inc. Work Order # - YO069
Conducted Emissions per CISPR 16-2-1, CISPR Average Detector EUT Power Input - 120VAC/60 Hz
Final Average Detector Data Test Site - CEMI-5
Notes: Conditions: - 20.8°C; 50.3%RH; 1008mBar
EUT Line tested: Line Test Engineer - Muhammad Usama
EUT Mode of Operation: RFID with 50 Ohms Load Date of Test - May 17, 2024
Av Lim:
Adjusted Avg |Mains_FCC&ICES- Worst Avg
Frequency Raw Avg Reading |Correction Factor Amplitude 003_Avg_Class_B| Avg Margin Avg Results Margin
(MHz) (dBuv) (dB) (dBuv) (dBuv) (dB) (Pass/Fail) (dB)
0.186 13.5 19.8 333 54.2 -20.9 PASS
0.186 134 19.8 33.2 54.2 -21 PASS
6.556 17.9 20 37.9 50 -12.1 PASS
6.643 18.7 20 38.6 50 -11.4 PASS -11.4
6.781 18.2 20 38.2 50 -11.8 PASS
6.824 17.6 20 37.6 50 -12.4 PASS

Bureau Veritas Consumer Product Services Inc.
Quick Average Scan Work Order # - Y0069
EUT Power Input - 120VAC/60 Hz
Test Site - CEMI-5
Quasi-Peak Limit: Mains_FCC&ICES-003_QP_Class_B Conditions: - 20.8°C; 50.3%RH; 1008mBar

Conducted Emissions per CISPR 16-2-1, CISPR Average Detector

¥ Final Average Measurements

o . Test Engineer - Muhammad Usama “JIA3E.
Final Average Detector Measured Data Averaga Limit: Maing_FCCRICES003 Avg_Class B Date of Test - May 17, 2024 BUREAL
Marginal Level VERITAS

TE Used: CEMI 5, MXE 2093, CEMI_04, 2499, None, None, 2845

Amplitude: (dBuV)

Frequency (Hz)
Tile Version: 7.4.4.12, Profile Version 13 May 2019. EUT Line tested: Line
Adjusted Amplitude = Raw Reading + RF Cable + Attenuator + Preselector + Limiter - Transducer. EUT Mode of Operation: RFID with 50 Ohms Load

120V 60Hz RFID with 500hms Load Line Final Average Data-table and Graph

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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Test Report for Hydration Labs, Inc.

Report No. EY0069-2 Issue 2

[ACCREDITED)

Cert. No. 1627-01

Notes:

EUT Line tested: Neutral
EUT Mode of Operation: RFID with 50 Ohms Load

Bureau Veritas Consumer Product Services Inc.
Conducted Emissions per CISPR 16-2-1
Quasi-peak Detector Data

Work Order # - YO069
EUT Power Input - 120VAC/60 Hz

Test Site -

CEMI-5

Conditions: - 20.8°C; 50.3%RH; 1008mBar
Test Engineer - Muhammad Usama
Date of Test - May 17, 2024

Adjusted Amplitude = Raw Reading + RF Cable + Attenuator + Preselector + Limiter - Transducer.

QP Lim:
Mains_FCC&ICES
Adjusted QP _003_QP_Class_| Marginto QP Worst Margin
Frequency Raw QP Reading |Correction Factor Amplitude B Limit QP Limit Results (QP Limit)
(MHz) (dBuv) (dB) (dBuv) (dBuv) (dB) (Pass/Fail) (dB)
6.539 29.951 19.9 49.9 60 -10.1 PASS
6.583 30.187 19.9 50.1 60 -9.9 PASS
6.628 30.507 19.9 50.4 60 -9.6 PASS 9.6
6.694 30.493 19.9 50.4 60 -9.6 PASS
6.75 30.449 19.9 50.4 60 -9.6 PASS
6.811 29.844 19.9 49.8 60 -10.2 PASS
Bureau Veritas Consumer Product Services Inc. — peak Scan Data Work Order # - Y0089
) EUT Power Input - 120VAC/60 Hz
Conducted Emissi CISPR 16:2-1 V' Quasi-peak Measurements Test Site - CEMIS
onductad Emiselons per = — Quasi-Peak Limit: Mains_FCC&ICES_003_QP_Class_B Conditions: - 20.8°C; 50.3%RH; 1008mBar
Quasi-peak Detector Measured Data —— Average Limit: Mains_FCC&ICES_003_Avg_Class B ;‘:2?]’;?;:::‘_’,&:"}[";‘:’;;3’ Usama
—— Marginal Level
TE Used: CEMI 5, MXE 2093, CEMI_04, 2499, None, None, 2845 g
L e B e e e e e e L S e B e e —
! NI A S Y i B N .
I R e
T s ks | |
S Vo T —-— - - —r—-
H A oo 4‘> o 4
H wob Bl o s ‘ o -
ik
of- —' - — - - L il i bbbl ol L. e i
| I S A oy sl | Bl u
S | - }L — ﬂ
150K o rm aom
Frequency (Hz)
Tile Version: 7.4.4.12, Profile Version 13 May 2019. EUT Line tested: Neutral

EUT Mode of Operation: RFID with 50 Ohms Load

120V 60Hz RFID with 500hms Load Neutral Quasi Peak Data-table and Graph

Bureau Veritas Consumer Product

Services Inc.

One Distribution Center Circle, #1
Littleton, MA
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Test Report for Hydration Labs, Inc.
Report No. EY0069-2 Issue 2

[ACCREDITED]
Cert. No. 1627-01
Bureau Veritas Consumer Product Services Inc. Work Order # - YO069
Conducted Emissions per CISPR 16-2-1, CISPR Average Detector EUT Power Input - 120VAC/60 Hz
Final Average Detector Data Test Site - CEMI-5
Notes: Conditions: - 20.8°C; 50.3%RH; 1008mBar
EUT Line tested: Neutral Test Engineer - Muhammad Usama
EUT Mode of Operation: RFID with 50 Ohms Load Date of Test - May 17, 2024
Av Lim:
Mains_FCC&ICES
Adjusted Avg |_003_Avg_Class_ Worst Avg
Frequency Raw Avg Reading |Correction Factor Amplitude B Avg Margin Avg Results Margin
(MHz) (dBuv) (dB) (dBuv) (dBuv) (dB) (Pass/Fail) (dB)
0.187 10.9 19.8 30.7 54.2 -23.5 PASS
6.537 16.9 19.9 36.8 50 -13.2 PASS
6.569 17.5 19.9 374 50 -12.6 PASS
6.602 18.1 19.9 38 50 -12 PASS -12
6.65 17.8 19.9 37.7 50 -12.3 PASS
6.694 17.5 19.9 37.5 50 -12.5 PASS

Bureau Veritas Consumer Product Services Inc.

—— Quick Average Scan Work Order # - Y0069
[ " " EUT Power Input - 120VAC/60 Hz
inal Average Measurement i
Conducted Emissions per CISPR 16-2-1, CISPR Average Detector o Test Site - CEMI-5Q
— Quasi-Peak Limit: Mains_FCC&ICES_003_QP_Class_B Conditions: - 20.8°C; 50.3%RH; 1008mBar
Final Average Detector Measured Data —— Average Limit: Mains_FCC&ICES_003_Avg_Class B Test Engineer - Muhammad Usama

Date of Test - May 17, 2024

—— Marginal Level
TE Used: CEMI 5, MXE 2093, CEMI_04, 2499, None, None, 2845

Amplitude: (dBuV)

Frequency (Hz)
Tile Version: 7.4.4.12, Profile Version 13 May 2019. EUT Line tested: Neutral
Adjusted Amplitude = Raw Reading + RF Cable + Attenuator + Preselector + Limiter - Transducer. EUT Mode of Operation: RFID with 50 Ohms Load

120V 60Hz RFID with 500hms Load Neutral Final Average Data-table and Graph

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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() Test Report for Hydration Labs, Inc.

1878 Report No. EY0069-2 Issue 2

BUREAU [AccrEDITED
VERITAS Cert. No. 1627-01

4.2 FUNDAMENTAL FIELD STRENGTH AND EMISSION MASK
4.21 LIMITS

Fundamental Field Strength:
The field strength of any emissions within the band 13.553-13.567 MHz shall not
exceed 15,848 microvolts/meter at 30 meters.

Emission Mask:

Within the bands 13.410-13.553 MHz and 13.567-13.710 MHz, the field strength of
any emissions shall not exceed 334 microvolts/meter at 30 meters.

Within the bands 13.110-13.410 MHz and 13.710-14.010 MHz the field strength of
any emissions shall not exceed 106 microvolts/meter at 30 meters.

The field strength of any emissions appearing outside of the 13.110-14.010 MHz band
shall not exceed the general radiated emission limits in FCC 15.209 and RSS-Gen.

Limit conversion below 30MHz is done by using the square of an inverse linear
distance extrapolation factor (40 dB/decade) as allowed in FCC 15.31(f)(2).

Limit (3m) = Limit (30m) + 40*log(30/3) = Limit (30m) + 40
Limit (3m) = Limit (300m) + 40*log(300/3) = Limit (300m) + 80

4.2.2 TEST SETUP

Same as radiated spurious emissions setup below 30MHz (Section 4.3.5).

4.2.3 TEST EQUIPMENT USED

Rev. 4/22/2024
Spectrum Analyzers / Receivers /Preselectors Range MN Mfr SN Asset Cat Calibration Due Calibrated on|
Rental MXE EMI Receiver (1274541) 20Hz-26.5GHz  N9038A Keysight ~ MY53220101 ##HH# 1 6/19/2024 6/19/2023
Radiated Emissions Sites FCC Code IC Code VCCICode Range  Asset Cat Calibration Due Calibrated on
EMI Chamber 2 719150 2762A-7 A-0015 30-1000MHz 1686 | 12/28/2024 12/28/2022
Antennas Range MN Mfr SN Asset Cat Calibration Due Calibrated on|
2615 Active Loop Antenna 9KHz-30MHz 6502 EMCO 2049 2615 | 1/18/2025 1/18/2023
Meteorological Meters/Chambers MN Mfr SN Asset Cat Calibration Due Calibrated on|
Weather Clock (Pressure Only) BA928 Jregon Scientifi C3166-1 831 | 12/15/2025 12/15/2022
Asset #2654 1235C97 >ontrol Compan 200477432 2654 | 8/18/2025 8/18/2022
Cables Range Mfr Cat Calibration Due Calibrated on
Asset #2054 9kHz - 18GHz Florida RF I 11/2/2024 11/2/2023
Asset #3011 9KHz-18GHz Pasternack I 11/2/2024 11/2/2023
All equipment is calibrated using standards traceable to NIST or other nationally recognized calibration standard.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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@) Test Report for Hydration Labs, Inc.
Report No. EY0069-2 Issue 2
Cert. No. 1627-01

[Ty

Jazb.

4.2.4 TEST PROCEDURES

Same as Section 4.3.3.

4.2.5 DEVIATIONS
No deviations from the standard.

4.2.6 EUT OPERATING CONDITIONS
EUT was operated according to manufacturer’s specifications.

One Distribution Center Circle, #1 Tel.: (978) 486-8880
Fax: (978) 486-8828

Bureau Veritas Consumer Product
Services Inc. Littleton, MA
Page 22 of 40
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4.2.7 TEST RESULTS

Test Date: 5/8/2024

@) Test Report for Hydration Labs, Inc.
Report No. EY0069-2 Issue 2

(ACCREDITED)

Cert. No. 1627-01

Measurement Distance 3m
Adjusted Lim1: Lim2:
Frequency | Raw Peak | Correction Peak FCC_pt15_209( Peak Worst |FCC_ptl15_225| Peak | Worst | Peak Test EUT

Orientation (MHz) Reading Factor |Amplitude| _dBuV/m Margin | Margin _dBuV/m Margin | Margin [ Results | Azimuth
(dBpv) (dB/m) |[(dBuV/m) | (dBuv/m) (dB) (dB) (dBuv/m) (dB) (dB) |(Pass/Fail) | (degrees)

Parallel 13.56 50.714 10.9 61.6 69.5 -7.9 124 -62.4 Pass 0

Perpendicular 13.56 56.341 10.9 67.2 69.5 -2.3 -23 124 -56.8 | -56.8 Pass 0

Parallel to Floor 13.56 40.697 10.9 51.6 69.5 -17.9 124 -72.4 Pass 0

Emission mask defined in 15.225 (a)-(d) was not necessary since the maximum
13.56MHz fundamental of 67.2dBuV/m at 3m is below the 15.209 limit of 69.5dBuV/m
at 3m. In addition, all radiated spurious emissions were below the 15.209 limits.

Bureau Veritas Consumer Product

Services Inc.

One Distribution Center Circle, #1

Littleton, MA
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Test Report for Hydration Labs, Inc.
Report No. EY0069-2 Issue 2

JE28,

BUREAU ACCREDITED
VERITAS Cert. No. 1627-01

4.3 RADIATED SPURIOUS EMISSIONS

4.3.1 LIMITS

Radiated emissions which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emissions limits specified in Section

15.209(a).
FREQUENCIES FIELD STRENGTH MEASUREMENT DISTANCE
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F (kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
NOTE:

1. Lower limit applies at the transition frequencies.

2. As specified in 15.35(b), for frequencies above 1000MHz, field strength limits are based on the use of
measurement instrumentation employing an average detector function. However, there is also a limit on the
peak level of the emissions that is 20 dB above the maximum permitted average emission limit.

3. Measurements above 6GHz or 18 GHz can be performed at distances less than 3m from the EUT due to
increased noise floor of the measurement system. Since such measurements produce higher amplitudes
than what they would be if they were measured at 3 meters, this would be considered worst-case and no
compensation back to 3 meters is needed. Limit conversion above 30MHz is done by using inverse linear
distance extrapolation factor (20dB/decade) as allowed in FCC 15.31(f)(1).

Limit(1m) = Limit(3m) + 20*log(3/1) = Limit(3m) + 9.5

4. Limit conversion below 30MHz is done by using the square of an inverse linear distance extrapolation factor
(40 dB/decade) as allowed in FCC 15.31(f)(2).

Limit(3m) = Limit(30m) + 40*log(30/3) = Limit(30m) + 40
Limit (3m) = Limit (300m) + 40*log(300/3) = Limit (300m) + 80
5. Adjusted Reading (dBuV/m) = Raw Reading (dBuV) + Transducer(Correction) Factor (dB/m)
Transducer Factor (dB/m) = Antenna Factor (dB/m) — PreAmp Gain (dB) + Cable Loss (dB) + Filter Loss (dB)
Note: Filter loss only applies if a notch filter is used during testing.

6. RSS-GEN Table 6 H-field limits are 51.5dB lower than FCC 15.209(a) E-field limits. Measurements are
performed in terms of magnetic field and converted to electric field using the free space impedance of 377Q
(E-field = H-field + 51.5). Therefore resulting pass/fail margin would be the same if an E-field reading is
compared to an E-field limit or an H-field reading is compared to an H-field limit.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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4.3.2 TEST EQUIPMENT USED

May-06-2024

(ACCREDITED)

“Cert. No. 1627-01

Rev. 4/22/2024
Rental MXE EMI Receiver (1274541)

Radiated Emissions Sites
EMI Chamber 2

Preamps /Couplers Attenuators / Filters
2311 PA

Antennas
Red-Black Bilog
2615 Active Loop Antenna

Meteorological Meters/Chambers
Weather Clock (Pressure Only)
Asset #2654

Cables
Asset #2054
Asset #2474
Asset #3011

Spectrum Analyzers/ Receivers /Preselectors

Range MN Mfr
20Hz-26.5GHz N9038A Keysight
FCC Code IC Code VCCI Code
719150 2762A-7 A-0015
Range MN Mfr
1-1000MHz PAM-103 COM-POWER
Range MN Mfr
30-2000MHz JB1 Sunol
9KHz-30MHz 6502 EMCO
MN Mfr
BA928 Oregon Scientific
1235C97 Control Company
Range Mfr
9kHz - 18GHz Florida RF
9KHz-18GHz MegaPhase
9KHz-18GHz Pasternack

All equipment is calibrated using standards traceable to NIST or other nationally recognized calibration standard.

SN Asset Cat Calibration Due Calibrated on
MY53220101 1274541 1 6/19/2024 6/19/2023

Range Asset Cat Calibration Due Calibrated on
30-1000MHz 1686 | 12/28/2024 12/28/2022
SN Asset Cat Calibration Due Calibrated on
441174 2311 Il 10/18/2024 10/18/2023
SN Asset Cat Calibration Due Calibrated on
A091604-2 1106 | 10/2/2025 10/2/2023
2049 2615 | 1/18/2025 1/18/2023
SN Asset Cat Calibration Due Calibrated on
C3166-1 831 | 12/15/2025 12/15/2022
200477432 2654 | 8/18/2025 8/18/2022

Cat Calibration Due Calibrated on

Il 11/2/2024 11/2/2023
Il 11/2/2024 11/2/2023
] 11/2/2024 11/2/2023

Bureau Veritas Consumer Product
Services Inc.

Test Equipment Used

One Distribution Center Circle, #1
Littleton, MA
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1828, Report No. EY0069-2 Issue 2 o et
|ACCREDITED|
Cert. No. 1627-01

4.3.3 TEST PROCEDURES

a. The EUT was tested as a floor-standing equipment in a 3 meters semi-anechoic
chamber.

b. For below 30MHz, a loop antenna with its lowest point 1m above the ground was
placed 3m away from the EUT and it was rotated 0 and 90 degrees around its
vertical axis.

c. In30MHz-1GHz range, a BiConiLog antenna was mounted on a variable-height
antenna tower and placed 3m away from the EUT. Antenna height was varied
from 1 meter to 4 meters above the ground to determine the maximum value of
the field strength. Both horizontal and vertical polarizations of the antenna were
investigated. The table was rotated 360 degrees to determine the position of the
highest radiation.

d. Following bandwidths were used during emissions testing:

Freq. (MHz) RBW VBW Pre-scan Final

0.009-0.15 200Hz 1kHz Peak Not required based on peak pre-scan data
0.15-30 9kHz 30kHz Peak Not required based on peak pre-scan data
30-1000 120kHz | 300kHz Peak Quasi Peak

Per FCC §15.209(d), limits §15.209(a) are based on measurements employing a CISPR quasi-peak detector except for the
frequency bands 9-90 kHz and 110-490 kHz. Radiated emission limits in these bands are based on measurements employing
an average detector. If peak measurements in these frequency bands were below the applicable limits, QPk and RMS
measurements were not performed.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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VERITAS Cert. No. 1627-01

4.3.4 DEVIATIONS

No deviations from the standard.

4.3.5 TEST SETUP

EUT is a floor-standing device. Please refer to the test setup exhibits for details.

4.3.6 EUT OPERATING CONDITIONS

EUT was operated according to the manufacturer’s specifications.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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4.3.7 TEST RESULTS

(ACCREDITED)

Cert. No. 1627-01

Notes:

Normal Mode
RFID Radio Test

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions, Electric Field, 3m Measurement
Top Peaks Parallel 9-150kHz

Work Order - YO069
EUT Power Input - 120V 60Hz
Test Site - Chamber 2
Conditions - 19.6°C; 45.8%RH; 1007mBar
Test Engineer - Bryan Valcourt
Date of Test - May 6, 2024

120

110

100

90

80

70

60

Amplitude (dBuV/m)

50

40

30

20

10

TE Used: EMI Chamber 2, MXE 1274541, 2615, 3011, 2054, None, None, None, None, None

Adjusted Lim:
Raw Peak | Correction Peak FCC_pt15_20 Peak Test Worst
Frequency Reading Factor Amplitude | 9_dBuV/m |Peak Margin Results Margin EUT Azimuth
(MHz) (dBuv) (dB/m) (dBuV/m) (dBuV/m) (dB) (Pass/Fail) (dB) (degrees)
0.040771 40.9 11.9 52.9 1154 -62.5 PASS 165
0.06374 38.2 10.7 48.9 111.5 -62.7 PASS 15
0.077357 374 10.5 47.9 109.8 -62 PASS 45
0.092817 35.8 10.4 46.2 108.3 -62 PASS 330
0.137338 33.2 10.1 43.2 104.9 -61.6 PASS -61.6 330
0.144931 32.1 10.1 42.1 104.4 -62.3 PASS 180
Bureau Veritas Consumer Product Services Inc. —— Peak Scan Data, 200Hz RBW, 1kHz VBW Work Order - Y0069 K'-":B >
EUT Power Input - 120V 60Hz o =
) o s +  Top Peaks Testsi.te-chamberz ﬁ@v)
Radiated Emissions, Electric Field, 3m Measurement it FCC_pt15.209_dBgVim :n;d:m?s-19.55"c; 45;,8"/:!1H;r1007m53r
Peak Data 9kHz - 150kHz Parallel Antenna Orientation : :I T n:m D’;i':;e_'n;h;y: "zn;m" Eln'j]—”n!.
larginal Level EUT Maximum Frequency - 5180MHz | VERITAS |

9K 10K

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

Frequency (Hz)

Normail Mode
RFID Radio Test

150K

Services Inc.

Bureau Veritas Consumer Product

0.009-0.15MHz Parallel Data-table and Graph

Littleton, MA

One Distribution Center Circle, #1

Page 28 of 40

Tel.: (978) 486-8880
Fax: (978) 486-8828




Test Report for Hydration Labs, Inc.
Report No. EY0069-2 Issue 2

Bureau Veritas Consumer Product Services Inc. Work Order - YO069
Radiated Emissions, Electric Field, 3m Measurement EUT Power Input - 120V 60Hz
Top Peaks Perpendicular 9-150kHz Test Site - Chamber 2
Notes: Conditions - 19.6°C; 45.8%RH; 1007mBar
Normal Mode Test Engineer - Bryan Valcourt
RFID Radio Test Date of Test - May 6, 2024
Adjusted Lim:
Raw Peak | Correction Peak FCC_pt15_20 Peak Test Worst
Frequency Reading Factor Amplitude | 9_dBuV/m |Peak Margin Results Margin EUT Azimuth
(MHz) (dBuv) (dB/m) (dBuVv/m) (dBuV/m) (dB) (Pass/Fail) (dB) (degrees)
0.041857 414 11.8 53.2 115.2 -62 PASS 60
0.056221 39.5 10.9 50.4 112.6 -62.2 PASS 150
0.091221 35.8 10.5 46.3 108.4 -62.1 PASS 330
0.106618 34.7 10.1 44.8 107.1 -62.3 PASS 315
0.118441 353 10.1 454 106.1 -60.7 PASS -60.7 180
0.14056 323 10.1 42.3 104.6 -62.3 PASS 180
Bureau Veritas Consumer Product Services Inc. — Peak Scan Data, 200Hz RBW, 1kHz VBW :U::g:::l'":‘::sizw cohe ,ﬁ:ﬁ;: 2
+  Top Peaks Test Site - Chamber 2 ;‘%v)
Radiated Emissi Electric Field, 3m Conditions - 19.6°C; 45.8%RH; 1007mBar
— Limit: FCC_pt15_209_dBuV/m Test Engineer - Bryan Valcourt IETS,
Peak Data 9kHz - 150kHz Perpendicular Antenna Orientation o . Date of Test - May 6, 2024 m
arginal Level EUT Maximum Frequency - 5180MHz

TE Used: EMI Chamber 2, MXE 1274541, 2615, 3011, 2054, None, None, None, None, None

1208 i - ;i:i;fiji;itw:”?*;f/w,:, fffffffffffffff

110 : I
w— - - - - - — - — - 4+ - — - — t— - — 1l = -
9%

80

70

‘“WWVWWMWWM*****************
T Y T RISY N )

M.
50 {f*f*f*f*f*f*ff'wa‘,,w,,m,,

Amplitude (dBuV/m)

|
9K 10K

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp. Frequency (Hz)

Normail Mode
Adjusted Amplitude = Raw Reading + Corr Factor. RFID Radio Test
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

0.009-0.15MHz Perpendicular Data-table and Graph

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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Jazb.

(ACCREDITED)

Cert. No. 1627-01

Bureau Veritas Consumer Product Services Inc. Work Order - YO069

Radiated Emissions Electric Field 3m Distance

Notes:
Normal Mode
RFID Radio Test

Top Peaks Parallel 150-1000kHz

EUT Power Input - 120V 60Hz

Test Site - Chamber 2

Conditions - 19.6°C; 45.8%RH; 1007mBar
Test Engineer - Bryan Valcourt

Date of Test - May 6, 2024

Adjusted Lim:
Raw Peak | Correction Peak FCC_pt15_20 Peak Test Worst
Frequency Reading Factor Amplitude 9 Peak Margin Results Margin EUT Azimuth
(MHz) (dBuv) (dB/s) (dBuV/m) (dBuV/m) (dB) (Pass/Fail) (dB) (degrees)
0.596 37.5 10.3 47.8 72.1 -24.3 PASS -24.3 165
0.659 35.7 10.3 46 71.3 -25.2 PASS 150
0.756 34.8 104 45.2 70.1 -24.8 PASS 165
0.813 333 104 43.7 69.4 -25.7 PASS 75
0.869 32.5 104 43 68.8 -25.9 PASS 330
0.919 31.5 10.5 42 68.3 -26.4 PASS 240

Work Order - Y0069

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 3m Measurement

Peak Data 150kHz - 1MHz Parallel Antenna Orientation

—— Peak Scan Data, 9kHz RBW, 30kHz VBW
+  Top Peaks
— Limit: FCC_pt15_209

—— Marginal Level

EUT Power Input - 120V 60Hz

Test Site - Chamber 2

Conditions - 19.6°C; 45.8%RH; 1007mBar
Test Engineer - Bryan Valcourt

Date of Test - May 6, 2024

EUT Maximum Frequency - 5180MHz

Amplitude (dBuV/m)

TE Used: EMI Chamber 2, MXE 1274541, 2615, 3011, 2054, None, None, None, None, None

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

Frequency (Hz)

Normal Mode
RFID Radio Test

0.15-1MHz Parallel Data-table and Graph

Bureau Veritas Consumer Product
Services Inc.

One Distribution Center Circle, #1
Littleton, MA
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Test Report for Hydration Labs, Inc.

1828, Report No. EY0069-2 Issue 2 b At A
g
Bureau Veritas Consumer Product Services Inc. Work Order - YO069
Radiated Emissions Electric Field 3m Distance EUT Power Input - 120V 60Hz
Top Peaks Perpendicular 150-1000kHz Test Site - Chamber 2
Notes: Conditions - 19.6°C; 45.8%RH; 1007mBar
Normal Mode Test Engineer - Bryan Valcourt
RFID Radio Test Date of Test - May 6, 2024
Adjusted Lim:
Raw Peak Correction Peak FCC_pt15_20 Peak Test Worst
Frequency Reading Factor Amplitude 9 Peak Margin Results Margin EUT Azimuth
(MHz) (dBuv) (dB/s) (dBuV/m) (dBuV/m) (dB) (Pass/Fail) (dB) (degrees)
0.561 38.4 10.2 48.6 72.7 -24 PASS -24 240
0.662 36.3 10.3 46.7 71.2 -24.5 PASS 150
0.796 35 10.4 45.4 69.6 -24.2 PASS 315
0.899 33 10.4 43.4 68.5 -25.1 PASS 75
0.949 32.2 10.6 42.7 68.1 -25.3 PASS 45
0.993 30.5 10.7 41.2 67.7 -26.5 PASS 195
Bureau Veritas Consumer Product Services Inc. —— Peak Scan Data, 9kHz RBW, 30kHz VBW :ﬁ’;‘;""‘”l'w“’”‘m sore (R
A — T w Gonre % T @/
Peak Data 150kHz - 1MHz Perpendicular Antenna Orientation Date of Test - May 6, 2024

~ Marginal Level EUT Maximum Frequency - 5180MHz

TE Used: EMI Chamber 2, MXE 1274541, 2615, 3011, 2054, None, None, None, None, None

E sof— — —F e & R TR errrey RV e et M <‘
% W - — - — - = = = = = = = = = — o i
E‘ - - — - — - — - — - — - — = — = = = = = = — - — — = 1 = —1 — |
00 - — - — - — - — - — - — - — - — - — = = = = = —_— - — — 1 - —1 - —J
e - — - — - - = = = = = = — - — — = 1 = —1 |
1 X} S 7,,,,7,7*
Wb - SN | (N ()
20 - - - e e e — - — 1 - - —l
150K ™
Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp. Frequency (Hz) Normal Mode
Adjusted Amplitude = Raw Reading + Corr Factor. RFID Radio Test
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.
0.15-1MHz Perpendicular Data-table and Graph
Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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Test Report for Hydration Labs, Inc.
Report No. EY0069-2 Issue 2

(ACCREDITED)

Cert. No. 1627-01

Notes:

Normal Mode
RFID Radio Test

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 3m Distance
Top Peaks Parallel 1-30MHz

Work Order - YO069
EUT Power Input - 120V 60Hz
Test Site - Chamber 2
Conditions - 19.6°C; 45.8%RH; 1007mBar
Test Engineer - Bryan Valcourt

Date of Test - May 6, 2024

Adjusted Lim:
Raw Peak | Correction Peak FCC_pt15_20 Peak Test Worst
Frequency Reading Factor Amplitude | 9_dBuV/m |Peak Margin Results Margin EUT Azimuth

(MHz) (dBuv) (dB/s) (dBuV/m) (dBuV/m) (dB) (Pass/Fail) (dB) (degrees)
1.301 27.9 10.7 38.6 65.3 -26.7 PASS 240
2.026 23.2 10.6 33.8 69.5 -35.8 PASS 285
3.109 20 10.5 30.4 69.5 -39.1 PASS 0

9.1 19.2 10.7 29.9 69.5 -39.7 PASS 270
13.561 51.7 10.9 62.6 69.5 -6.9 PASS -6.9 315

30 10.2 8 18.2 40 -21.8 PASS 150

Amplitude (dBuV/m)

Peak Data 1-30MHz Parallel Antenna Orientation

Bureau Veritas Consumer Product Services Inc.

Radiated Emissions, Electric Field, 3m Measurement

—— Peak Scan Data, 9kHz RBW, 30kHz VBW

+  Top Peaks

—— Limit: FCC_pt15_209_dBuV/m

—— Marginal Level

TE Used: EMI Chamber 2, MXE 1274541, 2615, 3011, 2054, 2466, None, None, None, None

Work Order - Y0069
EUT Power Input - 120V 60Hz
Test Site - Chamber 2

Conditions - 19.6°C; 45.8%RH; 1007mBar

Test Engineer - Bryan Valcourt

Date of Test - May 6, 2024

EUT Maximum Frequency - 5180MHz

BUREAU
[ VERITAS |

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023,

Frequency (Hz)

10M

Normal Mode
RFID Radio Test

30M

Bureau Veritas Consumer Product

Services Inc.

1-30MHz Parallel Data-table and Graph

Littleton, MA

One Distribution Center Circle, #1
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Test Report for Hydration Labs, Inc.
Report No. EY0069-2 Issue 2

(ACCREDITED)

Cert. No. 1627-01

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 3m Distance
Top Peaks Perpendicular 1-30MHz

Work Order

- Y0069

EUT Power Input - 120V 60Hz
Test Site - Chamber 2

Peak Data 1-30MHz Perpendicular Antenna Orientation

—— Marginal Level

Date of Test - May 6, 2024

Notes: Conditions - 19.6°C; 45.8%RH; 1007mBar
Normal Mode Test Engineer - Bryan Valcourt
RFID Radio Test Date of Test - May 6, 2024
Adjusted Lim:
Raw Peak Correction Peak FCC_pt15_20 Peak Test Worst
Frequency Reading Factor Amplitude | 9_dBuV/m |Peak Margin Results Margin EUT Azimuth
(MHz) (dBuv) (dB/s) (dBuV/m) (dBuV/m) (dB) (Pass/Fail) (dB) (degrees)
1.159 29 10.7 39.7 66.3 -26.6 PASS 60
7.133 30.6 10.7 41.3 69.5 -28.2 PASS 225
12.008 30.1 10.9 41 69.5 -28.5 PASS 150
13.561 55.6 10.9 66.5 69.5 -3 PASS -3 240
15.372 30.1 10.8 40.9 69.5 -28.7 PASS 255
30 11.3 8 19.2 40 -20.8 PASS 75
Bureau Veritas Consumer Product Services Inc. — Peak Scan Data, 9ktHz RBW, 30kHz VBW ok Ordor - oS (REEy
— Limit: FCC_pt15_209_dByiV/m Test Engineer - Bryan Valcourt 8

TE Used: EMI Chamber 2, MXE 1274541, 2615, 3011, 2054, 2466, None, None, None, None

EUT Maximum Frequency - 5180MHz

BUREAU
[ VERITAS |

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp. Frequency (Hz)

Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

Normal Mode
RFID Radio Test

0 - — - — - — - — - — = = = — o = = — —‘7 _ - — - — - == - — - :l
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- — - —J— e S S N S
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2
)
5
o b - - - s o ol — T M —_— - - — = —
2
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£ 3 LAl i
B e — — = 7‘, — = 1
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1-30MHz Perpendicular Data-table and Graph

Bureau Veritas Consumer Product One Distribution Center Circle, #1

Services Inc. Littleton, MA
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Test Report for Hydration Labs, Inc.

Report No. EY0069-2 Issue 2

Notes:

Normal Mode
RFID Radio Test

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 3m Distance
30-1000MHz Vertical Data

Work Order - YO069

EUT Power Input - 120V 60Hz

Test Site - Chamber 2

Conditions - 19.6°C; 45.8%RH; 1007mBar
Test Engineer - Bryan Valcourt
Date of Test - May 6, 2024

TE Used: EMI Chamber 2, MXE 1274541, 1106, 3011, 2054, 2474, 2311, None, None, None

Lim1:
Raw QP Correction |Adjusted QP | FCC_pt15_2 | Margin to | Test Results Worst Antenna EUT
Frequency Reading Factor Amplitude 09 Lim1l Lim1 Margin Lim1 Height Azimuth
(MHz) (dBuv) (dB/m) (dBuV/m) | (dBuV/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
34.328 43.9 -9.5 34.5 40 -5.5 PASS 114 13
43.576 50.2 -16.2 33.9 40 -6.1 PASS 125 340
47.986 52.9 -18.8 34.2 40 -5.8 PASS 125 188
131.824 45.4 -13.5 31.9 43.5 -11.6 PASS 100 307
222.434 51.9 -15.6 36.2 46 -9.8 PASS 147 331
296.692 54.8 -13.2 41.6 46 -4.4 PASS -4.4 167 25
Bureau Veritas Consumer Product Services Inc. — Peak Scan Data, 120kHz RBW, 300kHz VBW ‘é‘:;_";o"’ﬂl' Y"‘:B‘:zw - ﬁ:ﬁ;: >
¥ Quasi-peak Data, 120kHz BW Test S?(:e-rct:‘:r:b-er 2 - G%’)
Radiated Emissions, Electric Field, 3m Test Distance — Limit 1: FCC_pt15_209 Conditions - 19.6°C; 45.8%RH; 1007mBar
Limit 2: No_Limit Test Engineer - Bryan Valcourt 751
30-1000MHz Vertical Antenna Polarity i - Date of Test - May 6, 2024 m
—— Marginal Level EUT Maximum Frequency - 5180MHz _ ERITAS

Amplitude (dBuV/m)

30m

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

Frequency (Hz)

Normail Mode
RFID Radio Test

30-1000MHz Vertical Data-table and Graph

Bureau Veritas Consumer Product

Services Inc.

One Distribution Center Circle, #1

Littleton, MA
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Test Report for Hydration Labs, Inc.
Report No. EY0069-2 Issue 2

[AccrEDITED]

Cert. No. 1627-01

Bureau Veritas Consumer Product Services Inc.
Radiated Emissions Electric Field 3m Distance

Work Order - YO069

EUT Power Input - 120V 60Hz

TE Used: EMI Chamber 2, MXE 1274541, 1106, 3011, 2054, 2474, 2311, None, None, None

30-1000MHz Horizontal Data Test Site - Chamber 2
Notes: Conditions - 19.6°C; 45.8%RH; 1007mBar
Normal Mode Test Engineer - Bryan Valcourt
RFID Radio Test Date of Test - May 6, 2024
Lim1:
Raw QP Correction |Adjusted QP | FCC_pt15_2 | Marginto | Test Results Worst Antenna EUT
Frequency Reading Factor Amplitude 09 Lim1 Lim1 Margin Lim1 Height Azimuth
(MHz) (dBuv) (dB/m) (dBuV/m) | (dbpuV/m) (dB) (Pass/Fail) (dB) (cm) (degrees)
222.656 53.7 -15.6 38.1 46 -7.9 PASS 253 25
223.022 54.9 -15.6 39.3 46 -6.7 PASS 103 15
226.114 53.7 -15.5 38.1 46 -7.9 PASS 125
228.038 55.9 -15.5 40.4 46 -5.6 PASS 100
229.931 55.8 -15.4 40.4 46 -5.6 PASS 103
296.17 54.6 -13.2 41.4 46 -4.6 PASS -4.6 175 82
Bureau Veritas Consumer Product Services Inc. ~ Peak Scan Data, 120kHz RBW, 300kHz VBW \é\:;n;omerl- W‘:B“:ZW cort s
7 Quasi-peak Data, 120 kHz BW Test S?(:e-rct:‘:r:b-er 2 - G%’)
Radiated Emissions, Electric Field, 3m Test Distance — Limit 1: FCC_pt15_209 Conditions - 19.6°C; 45.8%RH; 1007mBar
Limit 2: No_Limit Test Engineer - Bryan Valcourt 7y e
30-1000MHz Horizontal Antenna Polarity i - Date of Test - May 6, 2024 m
—— Marginal Level EUT Maximum Frequency - 5180MHz _ ERITAS

Amplitude (dBuV/m)

Corr Factor = Ant + Cab + Filter + Presel + Atten - Preamp.
Adjusted Amplitude = Raw Reading + Corr Factor.
Tile Version: 7.4.4.16, Profile Version 05 April, 2023.

Frequency (Hz)

Normail Mode
RFID Radio Test

30-1000MHz Horizontal Data-table and Graph

Bureau Veritas Consumer Product

Services Inc.

One Distribution Center Circle, #1

Littleton, MA
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VERITAS Cert. No. 1627-01

4.4 99% OCCUPIED BANDWIDTH

441 LIMITS

When an occupied bandwidth is not specified in the applicable RSS, the transmitted
signal bandwidth to be reported is its 99% emission bandwidth, as calculated or
measured. [RSS-Gen Issue 5 Section 6.7].

4.4.2 TEST SETUP
Same as radiated spurious emissions setup below 30MHz (Section 4.3.5).

443 TEST EQUIPMENT USED
Test date: May 8, 2024

Rev. 4/22/2024

Spectrum Analyzers/ Receivers /Preselectors Range MN Mfr SN Asset Cat Calibration Due Calibrated on
Rental MXE EMI Receiver (1274541) 20Hz-26.5GHz N9038A Keysight MY53220101 1274541 1 6/19/2024 6/19/2023
Radiated Emissions Sites FCC Code IC Code VCCI Code Range Asset Cat Calibration Due Calibrated on
EMI Chamber 2 719150 2762A-7 A-0015 30-1000MHz 1686 | 12/28/2024 12/28/2022
Antennas Range MN Mfr SN Asset Cat Calibration Due Calibrated on
2615 Active Loop Antenna 9KHz-30MHz 6502 EMCO 2049 2615 | 1/18/2025 1/18/2023
Meteorological Meters/Chambers MN Mfr SN Asset Cat Calibration Due Calibrated on
Weather Clock (Pressure Only) BA928 Oregon Scientific ~ C3166-1 831 | 12/15/2025 12/15/2022
Asset #2654 1235C97 Control Company 200477432 2654 | 8/18/2025 8/18/2022
Cables Range Mfr Cat Calibration Due Calibrated on
Asset #2054 9kHz - 18GHz Florida RF I 11/2/2024 11/2/2023
Asset #3011 9KHz-18GHz Pasternack I 11/2/2024 11/2/2023
All equipment is calibrated using standards traceable to NIST or other nationally recognized calibration standard.

444 TEST PROCEDURES
Per RSS-Gen Issue 5 Section 6.7.

4.4.5 DEVIATIONS

No deviations from the standard.

4.4.6 EUT OPERATING CONDITIONS

EUT was operated according to manufacturer’s specifications.

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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Cert. No. 1627-01
447 TEST RESULTS

Measured 99% OBW: 512kHz

Spectrum |n§‘ |

Ref Level -20.00 dBm RBW 20 kHz

Att 0de SWT 94.7 ps & ¥YBW 100 kHz Mode Auto FFT
@ 1Pk Max
Mi[1] -43.06 dBm
13.560000 MHz
-30 dBm Occ Bw 512.000000000 kHz

-40 dBm +

-50 dBm

-
_'_'_'_'__,._,—'—""" [ =

-60 dBm

. o\,
RV
80 dBm A W UV\ A fﬂ”a \

Ao [ J/ WYY A

CF 13.56 MHz 2000 pts Span 2.0 MHz
05/08,/2024
 BERREEE N 015503 PN

Measuring...
L

Date: 8.MAY . 2024 13.:55:04

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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4.5 FREQUENCY TOLERANCE
451 LIMITS

The frequency tolerance of the carrier signal shall be maintained within £0.01% of the
operating frequency over a temperature variation of —20 °C to + 50 °C at normal
supply voltage, and for a variation in the primary supply voltage from 85% to 115% of
the rated supply voltage at a temperature of 20 °C. For battery operated equipment,
the equipment tests shall be performed using a new battery.

452 TEST SETUP

EUT placed in the climatic chamber. Measurement loop placed inside the chamber
close to the EUT and connected to the spectrum analyzer outside the chamber.

4.5.3 TEST EQUIPMENT USED

Test date: May 8, 2024

Rev. 8/30/2023
Spectrum Analyzers / Receivers /Preselectors Range MN Mfr SN Asset Cat Calibration Due Calibrated on
FSV40 Spectrum Analyzer 10Hz-40GHz FSV40 ROHDE & SCHWARZ 101551 2200 | 10/9/2025 10/9/2025
logical Meters/Chambers MN Mfr SN Asset Cat Calibration Due Calibrated on
Temp/Humidity Chamber Chamber #{ Curtis-Strauss 3 1433 | 2/9/2025 2/9/2024
Cables Range Mfr Cat Calibration Due Calibrated on
Asset#2903 9Kh-26.5GHz Mini-Circuits I 4/22/25 4/22/2024
Antennas Range MN Mfr SN Asset Cat Calibration Due Calibrated on
Magnetic Loop Prob DC-3GHz 100C Beehive Electronics 3038 2347 | 5/22/2024 2/23/2022
All equipment is calibrated using standards traceable to NIST or other nationally recognized calibration standard.

4.5.4 TEST PROCEDURES
Per ANSI C63.10 - 2013 Section 6.8.

4.5.5 DEVIATIONS

No deviations from the standard.

4.5.6 EUT OPERATING CONDITIONS

EUT was operated according to manufacturer’s specifications

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
Services Inc. Littleton, MA Fax: (978) 486-8828
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BUREAU

4.5.7 TEST RESULTS

Test Report for Hydration Labs, Inc.

ACCREDITED
Cert. No. 1627-01

Measurements were recorded at startup, 2 minutes, 5 minutes, and 10 minutes after
the EUT was energized. Worst-case measurements are shown in the data table below.

Frequency Stability Under Extreme Conditions

Test Site: 1433

Antenna: 2347

Analyzer: FSV40

Date: 5/8/2024 Work Order: Y0069
Engineer: Bryan Valcourt
Nominal Voltage: 120V 60Hz Min Voltage: 102V60Hz  Max Voltage: 138V 60Hz
Temperature Voltage Amplitude |Amplitude Delta Frequency Frequency Delta Limit Result
°C \' (dBm) (dB) (MHz) (MHz) (MHz)
-20C Nominal -45.15 -2.19 13.560500 0.000000 0.001356 Pass
-10C Nominal -43.65 -0.69 13.560500 0.000000 0.001356 Pass
0C Nominal -44.18 -1.22 13.560500 0.000000 0.001356 Pass
10C Nominal -43.12 -0.16 13.560500 0.000000 0.001356 Pass
Minimum -42.93 0.03 13.560500 0.000000 0.001356 Pass
Nominal (20C) Nominal -42.96 Reference 13.560500 Reference
Maximum -42.93 0.03 13.560500 0.000000 0.001356 Pass
30C Nominal -43.00 -0.04 13.560500 0.000000 0.001356 Pass
40C Nominal -42.97 -0.01 13.560500 0.000000 0.001356 Pass
50C Nominal -43.16 -0.20 13.560500 0.000000 0.001356 Pass

Cable 1: 2903

Maximum Frequency Deviation: £0.00MHz

Limit: £0.001356MHz

Result: PASS

Bureau Veritas Consumer Product
Services Inc.
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5 PHOTOGRAPHS OF THE TEST CONFIGURATION

Please refer to the Test Setup Photos exhibit.

6 APPENDIX A — MODIFICATIONS

1) During EMC Radiated Emission testing, inside the standup system, the ethernet cable shield
was taken off and two ferrites (28A0593-OA2 and 28A0807-A02) were added on the USB
cable at the J5 port.

2) During EMC Conducted Emissions testing, changes were made to the Power Distribution
Board (PDB) as below,

e Changed original power supply to EPP-400-24

e Changed original X rated capacitor to R46KN31500001M

e Changed original Y rated capacitor to C927U332MYVDBA7317

e Changed the original Common Mode Choke to CMT1-.6-15L on PDB EMI filter.
Please refer to EMC EY0069-1 FCC Final Report.

Besides the modifications listed above, no further modifications were made to the system during the

13.56 MHz RFID testing.

---END OF REPORT---

Bureau Veritas Consumer Product One Distribution Center Circle, #1 Tel.: (978) 486-8880
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